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1 Summary of Test
1.1 Modification history of the test report
Document Number Modification History Issue Date
JPD-TR-20230-0 First Issue Refer to the cover page
1.2 Standards
CFR47 FCC Part 15 Subpart C
1.3 Test methods
ANSI C63.10-2013
KDB 558074 D01 15.247 Meas Guidance v05r02
14 Deviation from standards
None
15 List of applied test(s) of the EUT
Test i_tem Test item Condition Result Remark
section
15.247(a)(2) DTS Bandwidth / Occupied Bandwidth Conducted PASS )
(99%)
15.247(b)(3) Maximum conducted (average) output Conducted PASS )
power
15.247(d) Baqd I_Edge Compliance of RF Conducted Conducted PASS )
Emissions
15.247(d) _ o Conducted PASS -
15.205 Spurious Emissions
15.209 Radiated PASS -
15.247(d)
15.205 Restricted Bands of Operation Radiated PASS -
15.209
15.247(e) Transmitter Power Spectral Density Conducted PASS -
15.207 AC Power Line Conducted Emissions Conducted PASS -
1.6 Test information
None
1.7 Test set up
Table-top
1.8 Test period

8-December-2020 - 23-December-2020
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2 Equipment Under Test

All information in this chapter was provided by the applicant.

2.1 EUT information

Applicant KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi,
Kanagawa, Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Equipment Under Test (EUT)  Mobile Phone
Model number EB1065
Serial number 359787710020644, 359787710020784
Trade name Kyocera

Number of sample(s) 2

EUT condition
Power rating

Size

Environment
Terminal limitation
Hardware Version
Software Version
Firmware Version
RF Specification
Protocol

Frequency range

Number of RF Channels

Modulation type

Data rate

Channel separation

Conducted power

Antenna type

Antenna gain

TUV SUD Japan Ltd.

Pre-Production

Battery: DC 3.85V

(W) 80 mm x (D) 20 mm x (H) 168 mm
Indoor and Outdoor use

-20°C to 60°C

DMT2

0.070VE

Not applicable

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20),
IEEE802.11b /11g /11n (HT20): 2412 MHz-2462 MHz
11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)
IEEE802.11g / 11n (HT20): OFDM (BPSK, QPSK, 16QAM,
64QAM)

IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5 MHz

35.4 mW (IEEE802.11b)
50.234 mW (IEEE802.11g)
91.272 mW (IEEE802.11n: HT20)

Internal antenna

ANT3: -1.8 dBi, ANT5: -1.1 dBi
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2.2 Modification to the EUT

The table below details modifications made to the EUT during the test project.

Modification State ‘ Description of Modification ‘ Modification fitted by ‘ Date of Modification

Model: EB1065, Serial Number: 359787710020644, 359787710020784

0 ‘ As supplied by the applicant ‘ Not Applicable ‘ Not Applicable

2.3 Variation of family model(s)
23.1 List of family model(s)

Not applicable

2.3.2 Reason for selection of EUT

Not applicable

2.4 Operating channels and frequencies
Channel Frequency [MHZz]
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
7 2442
8 2447
9 2452
10 2457
11 2462
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Description of test mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel [11b, 11g, 11n(HT20)] Frequency [MHZz]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z
to compare the level, and the maximum noise.

The worst emission was found in Z-axis and the worst case recorded.

Pre-scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports.

Operating flow

- Tx mode

i)  Test program setup to the DM tool

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

i) Start test mode

- Rx mode

i) Test program setup to the DM tool

i) Select a Test mode
[[EEE802.11b, IEEE802.11g, IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High:
2462MHz

i) Start test mode
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3 Configuration of Equipment

Numbers assigned to equipment on the diagram in “3.3 System configuration” correspond to the list in “3.1
Equipment used” and “3.2 Cable(s) used”.

This test configuration is based on the manufacture’s instruction.

Cabling and setup(s) were taken into consideration and test data was taken under worse case condition.

3.1 Equipment used
No. Equipment Company Model No. Serial No. FCC ID/DoC Comment

1 | Mobile Phone KYOCERA | EB1065 359787710020644, | JOYEB1065 EUT

359787710020784

2 | AC Adapter KDDI 0301PQA N/A N/A *
*:AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Equipment Length[m] Shield Connector Comment

a | USB cable (for AC Adapter) 1.0 Yes Metal *
*:AC power line Conducted Emission Test.
3.3 System configuration

1. Mobile Phone
(EUT)
a. 2. AC Adapter AC 120 V

USB Type-C 60 Hz
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4 Test Result

4.1 DTS Bandwidth / Occupied Bandwidth (99%)
4.1.1 Measurement procedure

[FCC 15.247(a)(2), KDB 558074 DO1 v05r02, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum
analyzer connected to the antenna terminal, while EUT is operating in transmission mode at the

appropriate center frequency.

The spectrum analyzer is set to;
a) RBW = 100kHz.

b) VBW =3 x RBW.

c) Sweep time = auto-couple.
d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

EUT

Coaxial cable

41.2 Limit

The minimum permissible 6 dB bandwidth is 500 kHz.

TUV SUD Japan Ltd.

Attenuator

Spectrum
Analyzer
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4.1.3 Measurement result
Date 9-December-2020
Temperature 20.9 ['C]
Humidity 27.9 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
Date 10-December-2020
Temperature 21.8 ['C]
Humidity 25.3 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
ANT3
DTS Bandwidth [MHZ]
Channel
IEEE802.11b IEEE802.119g IEEEB02.11n (HT20)
Low 9.081 16.004 17.293
Middle 8.242 15.944 15.794
High 8.092 15.165 15.734
ch | Occupied Bandwidth (99%) [MHZz]
anne IEEE802.11b IEEES02.11g IEEE802.11n (HT20)
Low 13.996 16.514 17.712
Middle 13.936 16.723 17.862
High 13.427 16.394 17.562
ANTS
DTS Bandwidth [MHZ]
Channel
IEEE802.11b IEEE802.119g IEEE802.11n (HT20)
Low 8.601 15.554 15.165
Middle 9.111 15.704 16.304
High 9.111 15.734 15.944
ch | Occupied Bandwidth (99%) [MHZz]
anne IEEE802.11b IEEES02.11g IEEE802.11n (HT20)
Low 13.666 16.484 17.652
Middle 13.906 16.544 17.742
High 13.606 16.484 17.622

TUV SUD Japan Ltd.
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-SD e = e W WL\‘\MJ\,
40 gy i i, — 40 dBere G
Al o iy
-50 dem 150 de
50 df 60 dB
70 dk -70 dem
80 -80 df
CF 2.412 GHz 1001 pts Span 30.0 MHz CF 2.412 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | y-value | _Function Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1| 2,403489 GHz | 14,49 dBm | | M1 1 2.404418 GHz | -16.73 dBm
T1 1 2,4031588 GHz -18.98 dBm Gce Bw 17.712287712 MHz T1 1 2,4031888 GHz | -19.25 dbm Qce B 17.652347652 MHz
T2 1 2,4208711 GHz -17.17 dbm Tz 1 2,4209412 GHz | -19.72 dbm
D1 M1 1 17.283 MHz -0.75 B 01 ML 1 15,165 MHz -0.60 B
M2 1 2.413255 GHz -8.30 dém M2 1 2.413259 GHz -3.36 dBm
L JL J NN wo L JL J [| CEEERRE
Spectrum o pectrum o
Ref Level 10.00 dBm @ RBW 100 kHz Ref Lewel 10.00 dém @ RBW 100 kHz
|& Att 20dE  SWT 37.0ps @ VBW 300kHz  Mode Auto FFT o Att 20dB  SWT 57.9 s @ VBW 300 kHz  Mode Auto FET
(@ 17m View (@ 17m View
D1[1] -1.87 dB DI[1] -0.13dB
0d 15.7940 MHz g 16,3040 MHz
Mz Occ Bw 12.862137862 MHZ o OccBw 17.742257742 MHz
0 s P 4 mil1] -14.51 dBm B— + ¥y Mmil1] -16.20 dBm
P VI PO PP Y N Y PO, P O PR Y ST 2.4287880 GHz 16 020 de st pebidue Lo st Sl nalrs ADLT 2.4288480 GHz,
il Ly 01 -16 020 g 1
-20 of -20 dem
30 v -30 df
ol T i v i
A, 40 et ki
i, 40 Ry i
N S o]
-50 dem -50 df
50 df -60 o
70 dk 70
80 -80 dem
CF 2.437 GHz 1001 pts Span 30.0 MHzZ CF 2.437 GHz 1001 pts Span 30.0 MHZ
Marker Marker
Type | Ref | Trc | X-value y-value | _Function Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
ML 1| 2,428788 GHz | -14.51 dBm | | M1 1 2,499848 GHz | 16,20 dbm | |
T1 1 2,4279491 GHz -23.16 dBm Oce Bw 17.862137862 MHz T1 1 2,4281289 GHz | -19.53 dBm Oce Bw 17.742257742 MHz
T2 1 2,4456112 GHz -18.61 dbm Tz 1 2,4450711 Grz | -15.69 dbm
D1 M1 1 15,794 MHz -1.87 B 01 M1 1 16.304 Mz -0.13 CB
M2 1 2.435741 GHz -5.41 dBm M2 1 2.439259 GHz -10.02 dBm
L JL J NN wo L JL J [ CECRERE
Spectrum o Spectrum o
Ref Level 10.00 dBm @ RBW 100 kHz Ref Lewel 10.00 dém ® RBW 100 kHz
| Att 20 dE  SWT 37.9ps & VBW 300 kHz  Mode Auto FFT | Att 20 dB  SWT 37.0 ps @ VBW 300 kHz  Mode auta FFT
(@ 17m View (@ 17m View
D1[1] -0.13dB DI[1] -2.49dB
oA 15.7340 MHz 0 dbr 15,9440 MHZ
M2 Occ By 17.562437562 MHZ w2 Occ Bwr 17.622377622 MHz
-0d IR T T e L M =15 B3 diimg -10 dem - 7 T NRL -15.85 dBm|
- B bt b el [ il 01 =
1 -14.000 gB1re¥y U" Moo 2.4544180 GHz, 1 -15 400 dBrril sehasle bl o lopidugpadlcl IW?FW\Y 2.4536380 GHz|
20 dB -20 df
30 df WJ/‘M ", vy -30 M
40 el " 40 dor ™ i
) o e, 0 SR TP,
-50 o %50 oo el
-60 dem -60 de
-70 dem -70 dern
80 By -80 df
CF 2.462 GHz 1001 pts Span 30.0 MHz CF 2.462 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | y-value | _Function Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 T 2,454418 Grz -15,83 dBm M1 1 2.453638 GHz | -15.85 dBm
T1 1 2,4532188 GHz -16.56 dbm [ 17.562437562 MHz T1 1 2,4531588 GHz | -19.95 dbm Qce Bw 17.622377622 MHz
T2 1 2.4707812 GHz -17.26 dbm Tz 1 2,47076812 GHz | -18.51 dbm
Di| M1 1 15,734 MHz -0.13 cB 01l M1 1 15.944 MHz -2.49 b
M2 1 2.480741 GHz -£.00 dBm M2 1 2.460741 GHz -0.63 dBm
- ]
L JL J NN wo L JL J [| CEEERRE
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4.2 Maximum Conducted Output Power
4.2.1 Measurement procedure

[FCC 15.247(b)(3), KDB 558074 DO1 v05r02, Section 8.3.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable

4.2.2 Limit

1 W (1000 mW) or less
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Japan
4.2.3 Measurement result
Date . 10-December-2020
Temperature ;218 ['C]
Humidity . 25.3 [%] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
[IEEE802.11b]
ANT3
Center . _—
Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (MW) (MW) Result
(MHz)
Low 2412 4.49 10.63 15.12 32.509 <1000 PASS
Middle 2437 4.79 10.63 15.42 34.834 <1000 PASS
High 2462 4.86 10.63 15.49 35.400 <1000 PASS
ANTS
Center . Lo
Reading Factor Level Output Power Limit
Channel Frequency (dBm) (dB) (dBm) (MW) (MW) Result
(MHz)
Low 2412 4.21 10.63 14.84 30.479 <1000 PASS
Middle 2437 3.65 10.63 14.28 26.792 <1000 PASS
High 2462 4.15 10.63 14.78 30.061 <1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 10(Maximum Peak Output Power / 10) (mW)

ANT3+ANT5
Note: 802.11b does not support MIMO.
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Japan
[IEEE802.119]
ANT3
Center . .
Reading Factor Level Output Power Limit
Channel Frequenc Result
(E/lHZ) y (dBm) (dB) (dBm) (mw) (mw)
Low 2412 5.76 10.63 16.39 43,551 <1000 PASS
Middle 2437 5.96 10.63 16.59 45.604 <1000 PASS
High 2462 6.38 10.63 17.01 50.234 <1000 PASS
ANTS
Center . .
Reading Factor Level Output Power Limit
Channel Frequenc Result
(E/lHZ) y (dBm) (dB) (dBm) (mWw) (mWw)
Low 2412 5.72 10.63 16.35 43.152 <1000 PASS
Middle 2437 5.05 10.63 15.68 36.983 <1000 PASS
High 2462 5.57 10.63 16.20 41.687 <1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 10(Maximum Peak Output Power / 10) (mW)

ANT3+ANT5
Note: 802.11g does not support MIMO.
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[I[EEE802.11n (HT20)]
ANT3
Center . L
Reading Factor Level Output Power Limit
Channel Frequenc Result
(ﬁ/lHZ) y (dBm) (dB) (dBm) (mw) (mWw)
Low 2412 5.98 10.63 16.61 45.814 <1000 PASS
Middle 2437 6.12 10.63 16.75 47.315 <1000 PASS
High 2462 6.22 10.63 16.85 48.417 <1000 PASS
ANTS
Center . Lo
Reading Factor Level Output Power Limit
Channel Frequenc Result
(ﬁ/lHZ) y (dBm) (dB) (dBm) (mw) (mw)
Low 2412 5.74 10.63 16.37 43.351 <1000 PASS
Middle 2437 5.05 10.63 15.68 36.983 <1000 PASS
High 2462 5.69 10.63 16.32 42.855 <1000 PASS
ANT3+ANT5
Level
Center (dBm) Total Limit
Channel Frequency Output Power (MW) Result
(MHz) (mWw)
ANT3 ANTS
Low 2412 16.61 16.37 89.165 <1000 PASS
Middle 2437 16.75 15.68 84.298 <1000 PASS
High 2462 16.85 16.32 91.272 <1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)

10logP = Level (dBm)
P = 10(Maximum Peak Output Power / 10) (mW)
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4.3 Band Edge Compliance of RF Conducted Emissions
4.3.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW =23xRBW

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.3.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.
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4.3.3

Date

Temperature

Humidity
Test place

Date

Temperature

Humidity
Test place

[IEEE802.11b]

Measurement result

9-December-2020
20.9 ['C]

27.9 [%]

Shielded room No.4

10-December-2020
21.8 ['C]
25.3 [%]
Shielded room No.4

Test engineer

Test engineer

Taiki Watanabe

Japan

Taiki Watanabe

ANT3
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&F&) y Level Frequency Level Level (@Bm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -7.09 2399.92 -59.52 52.43 At least 20dB below from peak of RF PASS
High 2462.00 -6.48 2485.02 -65.80 59.32 At least 20dB below from peak of RF PASS
ANTS
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&F&) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -7.56 2399.52 -54.07 46.51 At least 20dB below from peak of RF PASS
High 2462.00 -8.27 2489.01 -67.11 58.84 At least 20dB below from peak of RF PASS
[IEEE802.119]
ANT3
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&F&) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -9.86 2399.76 -38.48 28.62 At least 20dB below from peak of RF PASS
High 2462.00 -9.41 2483.82 -66.52 57.11 At least 20dB below from peak of RF PASS
ANTS
Freguenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&F&) y Level Frequency Level Level (@Bm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -9.90 2399.52 -41.01 31.11 At least 20dB below from peak of RF PASS
High 2462.00 -10.05 2487.02 -64.78 54.73 At least 20dB below from peak of RF PASS
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[IEEE802.11n (HT20)]

ANT3
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&F&) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -8.84 2399.76 -38.15 29.31 At least 20dB below from peak of RF PASS
High 2462.00 -8.48 2483.58 -61.41 52.93 At least 20dB below from peak of RF PASS
ANTS
Frequenc RF Power Band-edge | Band-edge | Difference Limit
Channel (&F&) y Level Frequency Level Level (dBm) Result
(dBm) (MHz) (dBm) (dBm)
Low 2412.00 -9.89 2399.52 -40.60 30.71 At least 20dB below from peak of RF PASS
High 2462.00 -9.89 2484.14 -64.91 55.02 At least 20dB below from peak of RF PASS
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4.3.4 Trace data
[IEEE802.11b]

ANT3
Channel Low

Spectrum | ngx

Ref Level 10.00 dBm @ RBW 100 kHz
lo att 20 dB  SWT 94.8 ps @ VYBW 300 kHz  Mode Auta FFT
@ 1Rm Yiew
M1[1] -59.52 dBm
2.3999200 GHz
0.dBm M2[1}3 -57.01 dBm
1o o WY L% 2.4000000 GHz
-20 dBm m er v ‘Ll] k
IR
S0 dem—JD1 -27.030 dam = n

y §
[ W

-60 dBm

i
b

AT

-80 dBm

CF 2.4 GHz 1001 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 2,39992 GHz -59.52 dBm
M2 | 1 2.4 GHz -57.01 dBm
M3 1 2.411508 GHz -7.09 dBrm

J1 J UARRRRAED

Channel High

Spectrum | ngx

Ref Level 10.00 dBm RBW 100 kHz
|& Att 20dB  SWT 94.58 ps VBW 300 kHz Mode &uto FFT
@ 1Rm Yiew

-
]

M1[1] -65.80 dBm
2.4850180 GHz
mM2[1] -69.12 dBm

0 dBm A
-10 dBm Il HIIJH 2.4835000 GHz

-20 dém ! ] |
o
D1 -26.480 dBm

-30 dBm

T

-40 dBm

-50 dBm VH\'{
2
70 dBm rIV’LJV“'“\aITJ J . m

-80 dBm

CF 2.4835 GHz 1001 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 2.485018 GHz -65.80 dBm
M2 | 1 2.4835 GHz -69.12 dBm
M3 1 2.462481 GHz -6.48 dBm
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ANT5
Channel Low

Spectrum | ':%1

Ref Level 10.00 dBm @ RBW 100 kHz
o Att 20 B SWT 94.8 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Rm View
M1[1] -54.07 dBm|
2.3995200 GHz
DLdlBm M2[1}43 -55.49 dBm
2.4000000 GHz
-10 dBm e

s
-20 dBm )
5 e DL -27.560 dem .Jhm{ ]ml

-40 dBm J),

-50 dBm "
o]

-60 dBm ; , h}w‘%

_70 dBm I MM st |

IEPRNTIITY S I e Pt
-80 dBrm
CF 2.4 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc X-value Y-value Function Function Result |
M1 1 2.39952 GHz -54.07 dBm
M2 4 2.4 GHz -55.49 dBm
M3 1 2.411508 GHz -7.56 dBm
) J NRRNRAED
Channel High
Spectrum | ':%1
Ref Level 10.00 dBrm @ RBW 100 kHz
o Att 20 B SWT 94.8 ps @ VBW 300 kHz  Mode Auto FFT
@ 1Rm View
M1[1] -67.11 dBm
d 2.4890140 GHz
DidBm i M2[1] -69.58 dBm
Y 2.4835000 GHz
-10 dBm WW
-20 dBm u'ﬂ W‘{l
o aEm—I01 ,-28.270 dem; 4
-40 dBm \\L‘\
-50 dBm b\
" ‘ M1
N, e Y
70 dBm h. T o
T\ TP e T R TR Ry e
-80 dBrm
CF 2.4835 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc X-value Y-value Function Function Result |
M1 1 2.489014 GHz -67.11 dBm
M2 4 2.4835 GHz -69.58 dBm
M3 1 2.462481 GHz -8.27 dBm
) J NRRNRAED
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[IEEE802.11g]

ANT3
Channel Low

Spectrum | ngx
Ref Level 10.00 dBm @ RBW 100 kHz
|& Att 20dE  SWT 94.58 uys @ VBW 300 kHz Mode Auto FFT
@ 1Rm Yiew
mM1[1] -38.48 dBm
2.3997600 GHz
0 dBm m2[1] -39.81 dBm
M3 2.4000000 GHz
-10 dBm ¥ w
-20 dBm }JJM K‘
=3fdbm D1 -29.860 dBm
-40 dBm M 'M
-50 dBm MV‘N IM
-60 dBm i
P B ittt ™ M
-80 dBm
CF 2.4 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 2.39976 GHz -38.48 dBm
M2 | 1 2.4 GHz -39.81 dBm
M3 1 2.413267 GHz -9.86 dBrm
j J QRRRNRD 6
Channel High
Spectrum | ‘2’
Ref Level 10.00 dBm @ RBW 100 kHz
|& Att 20dB  SWT 94.8 ps @ VBW 300 kHz Mode auto FFT
@ 1Rm Yiew
M3[1] -9.41 dBm
d 2.4607230 GHz
0.dBm mi[1] -62.43 dBm
13 2.4841390 GHz
-10 dém W
-20 dBm M \
=strdem——=D1 -29.410 dBr W‘W
40 dem A L
o0 dem MIM
-70 dBm AR bt .
-80 dBm
CF 2.4835 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 2.484139 GHz -62.43 dBm
M2 | 1 2.4835 GHz -63.26 dBm
M3 1 2.460723 GHz -9.41 dBrm

Il
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ANTS

Channel Low

& Att

Spectrum |

Ref Level 10.00 dBm

20 dB SWT 94.6 s

@ RBW 100 kHz
@ YBW 300 kHz

Mode Auto FFT

@ 1Rm View

0 dem

M1[1] -41.01 dBm
2.3995200 GHz

-10 dBmn

mM2[1] -42.39 dBm
M3

-20 dBm

v 2.4000000 GHz

"
=3B

-40 dBm

D1 -29.900 dBm

i \

-50 dBm

A

-60 dBm

"

",

-80 dBm

BN =lZlyYy prw e PR o e

CF 2.4 GHz

1001 pts Span 80.0 MHz

Marker

Type | Ref | Trc X-value

Y-value

Function Function Result |

M1

2.39952 GHz

-41.01 dBm

M2
M3

1
1 2.4 GHz
1 2.413267 GHz

-42.39 dBm
-9.90 dBm

Channel Hi

|& Att

gh

Spectrum |

=]

Ref Level 10.00 dBm

20 dB  SWT 94.8 ps

RBW 100 kHz
@ VYBW 300 kHz

) @

Mode Auto FFT

@ 1Rm Yiew

0 dBm

M1[1] -64.78 dBm
2.4870160 GHz

-10 dBrm

B D1 -30.050 dBm \

M3

m2[1] -65.42 dBm
2.4835000 GHz

ES
o
o
=
3

-60 dBm

-70 dBm

-80 dBm

Ty

frtt

Y

CF 2.4835 GHz

1001 pts Span 80.0 MHz

Marker
Type

Ref | Trc | X-value

Y-value

Function Function Result

M1

1 2,487016 GHz

-64.78 dBm

M2
M3

1 2.4835 GHz
1 2.460723 GHz

-65.42 dBm
-10.05 dBm

Il
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[IEEE802.11n (HT20)]

ANT3
Channel Low

Spectrum |

Ref Level 10.00 dBm

|& Att 20dB  SWT 94.5 ps

@ R
@ v

BW 100 kHz
BW 300 kHz

Mode Auto FFT

@ 1Rm Yiew

0 dBm

mMi[1]

-10 dBm

m2[1]

M3
Y

-38.15 dBm
2.3998400 GHz
-39.96 dBm
2.4000000 GHz

-20 dBm

e

D1 -28.840 dBm

.J

-0 dBm—

-40 dBm

-50 dBm

-60 dBm

SRR

TN AR Th,

-80 dBm

CF 2.4 GHz

1001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc | X-value

Y-value | Function

Function Result

M1 1 2,39984 GHz

-38.15 dBm

2.4 GHz
2.413267 GHz

M2 |1
M3 1

-39.96 dBm
-8.84 dBm

Il

Channel High

Spectrum |

Ref Level 10.00 dBm

@ R
|& Att 20dB  SWT 94.8ps @ V

BW 100 kHz
BW 300 kHz

Mode Auto FFT

@ 1Rm Yiew

0 dBm

M1[1]

-10 dBm

m2[1]

-61.41 dBm
2.4835800 GHz
-60.31 dBm
2.4835000 GHz

-20 dBm WW L

D1 -28.480

-30 dBrn—

-40 dBr“‘M"

-SpdBm

-60 dBm

-70 dBm

-80 dBm

CF 2.4835 GHz

1001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc | X-value

Y-value | Function

Function Result

M1 1 2.48358 GHz

-61.41 dBm

2.4835 GHz
2.460723 GHz

M2 |1
M3 1

-60.31 dBm
-8.48 dBm

Il
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ANT5
Channel Low

Spectrum | nvn

Ref Level 10.00 dBm @ RBW 100 kHz
|& Att 20dB  SWT 94.8 ps @ VBW 300 kHz Mode auto FFT
@ 1Rm Yiew
M1[1] -40.60 dBm
p 2.3995200 GHz
O.dBrm M2[1] -42.13 dBm
M3 2.4000000 GHz
-10 dBm ¥
WM M\
=3frdbrm—D1 -29.890 dBm
-40 dBm

-50 dBm WM@ MM.
-60 dBm .

M i

=7 |
TR SeRY) R B
-80 dBm
CF 2.4 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result
M1 1 2,39952 GHz -40.60 dBm
M2 | 1 2.4 GHz -42.13 dBm
M3 1 2.413267 GHz -9.89 dBm
Il ] CRIRREA o
Channel High
Spectrum | nvn
Ref Level 10.00 dBm @ RBW 100 kHz
|& Att 20dB  SWT 94.8 ps @ VBW 300 kHz Mode auto FFT
@ 1Rm View
M1[1] -64.91 dBm
d 2.4841390 GHz
0.dBm M2[1] -65.33 dBm
M3 2.4835000 GHz
-10 dBm J«;l M
-20 dem J NM‘“"‘L
=3EdBm D1 -29.890 dBm

-40 dBm) » \1“‘*
saiflem "

-60 dBm W'

TWRE L

-70 dBm T I TR [ e e
-80 dBm
CF 2.4835 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function Function Result

M1 1 2.484139 GHz -64.91 dBm

M2 | 1 2.4835 GHz -65.33 dBm

M3 1 2.460723 GHz -9.89 dBm

il ) | FEREREEE™ ]
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4.4 Spurious emissions - Conducted -
4.4.1 Measurement procedure

[FCC 15.247(d), KDB 558074 D01 v05r02, Section 8.5]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW =100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f)  Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable

4.4.2 Limit

In any 100 kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains
the highest level of the desired power.
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443 Measurement result
Date 9-December-2020
Temperature 20.9 ['C]
Humidity 27.9 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
Date 10-December-2020
Temperature 21.8 ['C]
Humidity 25.3 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
[IEEE802.11b. |IEEE802.11g. IEEE802.11n (HT20)]
Frequency Limit
Channel [MHZ] [dB] Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS
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4.4.4 Trace data

[IEEE802.11b] ANT3
Channel Low
30MHz-1GHz 1GHz-5GHz

Spectrum nf Spectrum nf
Ref Level 10.00 dém @ RBW 100 kiHz Ref Level 10.00 dém @ RBW 100 kHz
o att 20dB  SWT 9.7 ms @ VBW 300 kiz  Mode Auto Swasp o Att 20dB  SWT 40 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -74.86 dBm| m2[1] ~74.70 dBm|
985,950 MHz, y 4.92380 GHz|
o 0 M1[1] -15.20 dBm|
2.41260 GHz|
0 db -10db T
v
-20 dem 20k
30 -30 o
D1 -35.200 den i Di3=d5i200 B
40 o )
-50 dem
-50 of
-60 df
60 d
70 ok o
-70 dam ™M ¥
" s . i : zi o P4 ik h‘um T g Bt
B
Start 1.0 GHz 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Trc | X-value | y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value [ Function Function Result [ 1 2.4128 GHz -15.20 dém
[ w1 1 9BE.95 MHz 7.8 dbm | | Mz 1 4.9238 GHz -74.70 dim |
L JL J CRNRD W L JL J CRNRD e

5GHz-10GHz 10GHz-15GHz

Spectrum :gl Spectrum :31
Ref Lewel 10.00 dém @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|= Att 20dB  SWT S0ms @ VBW 300 kHz  Mode Auto Sweep |o Att 20 B SWT SO ms @ VBW 300 kHz  Mode Auto Sweep
(@ 1rm View (@ 17m View
M1[1] -72.46 dBm mi[1] -72.53 dBm|
6.87560 GHz| 10.61690 GHz
0 dl 0dl
10 df -10 ok
-20 dem -20 dem
30 -30de
D1 -39.200 derr DL -35.200 demr
40 df -40 ok
-50 dem -50 d
60 60d8
704 W”iﬂ -70 dam—{-4k
FPRSTRTS Eppeet W bty barterttom ] [t f!\w 3 PR ] Y A e R T ety |
-0 dy 80 dem
Start 5.0 GHz 1001 pts Stop 10.0 GHz | | Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type | Ref | Tre| X-value | Y-value | Function | Function Result |
[ M1 1 6.8756 GHz -72.46 dBm (I 1 10,6169 GHz -72.53 dBm
L JL J [ CECRERE L L J NN wo

15GHz-20GHz 20GHz-25GHz

Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|& Att 20 dB  SWT 50 ms @ VBW 300 kHz  Mode Auto Sweep |& Att 20dB  SWT 50 ms @ VBW 300 kHz  Mode Auto Sweep
(@17 View (0 17 View
M1[1] -69.49 dBm| M1[1] ~70.55 dBm|
19.27820 GHz 20.34720 GHz
0 dl 0dBm
-10 of -10 by
-20 dem -20 dem
30y -30 dar
D1 -35.200 dem D1 -35.200 dem
40 df -40 dém
-50 o 50 By
-60 dBy -60 dBm
4 M1
-70 derm 70 deg¥
R MWM»W« R B P e R CERON SR,
-80 dim -80 df
Start 15.0 GHz 1001 pts Stop 20.0 GHz | | Start 20.0 GHz. 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Funetion | Function Result | | Type | Ref | Tre| X-value | y-value | Funetion | Function Result |
I M1 1 19.2782 GHz -69.49 dBm | M1 1 20.3472 GHz ~70.55 dBm
L JU J [ CECEEEE e L JL J [ CECEEEE e
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Channel Middle

30MHz-1GHz

1GHz-5GH

z

Japan

(=)

Spectrum nf Spectrum
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
o att 20dB  SWT 9.7 ms @ VBW 300 kiz  Mode Auto Swasp o Att 20dE  SWT 40 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -75.11 dBm| m2[1] ~74.94 dBm|
803.770 MHz| r 4.87010 GHz
o 0 M1[1] -14.95 dBm|
2.43660 GHz
-10 df -10 df s
-20 dem 20k
30 -30 o
D1 -34.950 dBn e L3S0 daity
40 o )
-50 dBm
-50 o
-60 B
-60 dBy
-70 o LS
70 dem s \,,.
P " sl " L PRI O M B W | Nl ity = "
s itk
Start 1.0 GHz. 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz | [~rarker
Marker Type | Ref | Trc | X-value | y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | | M1 1 2.4368 GHz ~14,95 dbm
| M1 1 803.77 MHz -75.11 dBm | M2 1 4.8701 GHz -74.94 dim
L JU J [ CECEEEE e L JU J CRNRD W
Spectrum rn pectrum rn
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s At 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -72.94 dBm| M1[1] ~72.86 dBm|
6.95550 GHz 10.63690 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
D1 -34.950 dem D1 -34.950 dem
-40 o -40 o
.50 d -50 o
-60 dBy -60 dBy
-70 dem -70 dam—4L
[T AEv s ™ [T AP S N S o . NENEREEY DA TS AT PPL SRR S MERE
-80 dim -80 dim
Start 5.0 GHz 1001 pts Stop 10.0 GHz | | Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value Function Function Result || | _Type|Ref | Tre| X-value Y-value Function | Function Result |
| M1 1 6.9555 GHz -72.94 dBm | M1 1 10.6368 GHz -72.86 dBm |
L JU J [ CECEEEE e L JU J CRNRD W
Spectrum nf Spectrum nf
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s At 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -69.52 dBm| M1[1] ~70.38 dBm|
19.25820 GHz 20.32720 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
D1 -34.950 dem D1 -34.950 dem
-40 o -40 o
-50 o -50 o
-60 dBy -60 dBy
M'I M1
-70 dem -70 dei¥;
g <P BT R e SRS B P TP AT et STV U SN b DU ST S
-80 dim -80 dim
Start 15.0 GHz 1001 pts Stop 20.0 GHz | | Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 19.2682 GHz -69.52 dBm | | M1 1 20.3272 GHz -70.38 dBm |
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Channel High
30MHz-1GHz

1GHz-5GHz

(=)

Spectrum nf Spectrum
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
o att 20dB  SWT 9.7 ms @ VBW 300 kiz  Mode Auto Swasp o Att 20dE  SWT 40 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] ~75.05 dBm| m2[1] ~74.83 dBr|
934,590 MHz, r 9.96300 GHz|
o 0 M1[1] -15.43 dBm|
2.46050 GHz
0 db -10db i
v
-20 dem 20k
30 -30 o
D1 -35.430 dBnr i DiizdS A dBir
40 o )
-50 dBm
-50 of
-60 B
-60 dBy
70 o m
70 dem - JJL T
Y Y T
— dhart f— . o i Lt
Start 1.0 GHz. 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz | [Marker
Marker Type | Ref | Trc | X-value | y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | | M1 1 2.4805 GHz -15.43 dbm
| M1 1 934,53 MHz -75.05 dBm | M2 1 3.963 GHz -74.83 dBm
L JL J CRNRD W L JL J [ CECEEEE e
Spectrum rn pectrum rn
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s At 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -72.68 dBm| M1[1] -72.50 dBm)|
6.84570 GHz| 14.95250 GHz
ad ad
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
D1 -35.430 dB D1 -35.430 dB
-40 o -40 o
-50 of -50 of
-60 dBy -60 dBy
o B o M
70 darn ) 70 darn 2
Eaniie ey SR kit s ot St L ptin o s i b o V]
-80 dim -80 dim
Start 5.0 GHz 1001 pts Stop 10.0 GHz | | Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value |___Y-value | Function Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 6.8457 GHz -72.68 dBm | M1 1 14.9525 GHz ~72.50 dBm |
Spectrum nf Spectrum nf
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|o Att 20 dB  SWT S0 ms @ VBW 300 kHz  Mode Auto Swesp & Att 20dE  SWT S0 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -69.12 dBm| M1[1] -70.40 dBm)|
19.26820 GHz 20.32720 GHz|
ad ad
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
D1 -35.430 dB D1 -35.430 dB
-40 o -40 o
50 df -50 of
-60 dBy -60 dBy
i 1M1
0 A e ] ——— P e |
MWM T B AR, USRS SOVRRerT? PP RRRES R
-80 dim -80 dim
Start 15.0 GHz 1001 pts Stop 20.0 GHz | | Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 19.2682 GHz -69.12 dBm | | M1 1 20.3272 GHz -70.40 dBm |
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[I[EEE802.11b]
Channel Low
30MHz-1GHz

ANTS

1GHz-5GHz

Spectrum n%:l Spectrum n%:l
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|& Att 20dE  SWT 9.7ms @ VBW 300 kHz  Mode Auto Swesp |& Att 20dE  SWT 40 ms @ VBW 300 kHz  Mode Auto Sweep
@ 12m View @ 1R View
m1[1] ~75.72 dBm| m2[1] ~76.62 dBm|
647.760 MHz, r 4.27070 GHz|
0 dBm 0 M1[1] -16.30 dBm|
2.41260 GHz|
40 dey -10d L
v
-20 dem ~20°d3
30 dam 30 dem
D1 -36.300 dBn 40 ooy 16
-40 dém
-50 o
50 dey
-60 dBrr
-60 dBm
-70 dem
Gha 12
M1 Y.
" ittt . A G . . ) B .
Iy
Start 1.0 GHz 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz Marker
Marker Type | Ref | Tre | X-value | Y-value Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result [ Et 2.4128 GHz -16.30 dbm
| M1 1 647,76 MHz -75.72 dBm | M2 1 4.2707 GHz -76.62 dBm
L JL J CRNRD W L JL J [ CECEEEE
Spectrum o pectrum o
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|o Att 20 dB  SWT S0 ms @ VBW 300 kHz  Mode Auto Swesp & Att 20dE  SWT S0 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -73.82 dBm| M1[1] -73.63 dBm|
6.95550 GHz| 10.63690 GHz
ad ad
-10 o -10 o
-20 dem -20 dem
-30 By -30 By
D1 -36.300 dBnr D1 -36.300 dBnr
-40 o -40 o
-50 of -50 of
-60 dBy -60 dBy
-70 dem L -70 dem bl
WWWWWWW B WO P e T V| PRIV PRI SO,
-80 dem -80 dem
Start 5.0 GHz 1001 pts Stop 10.0 GHz Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value |___Y-value | Function Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 6.9555 GHz -73.82 dBm | M1 1 10.6368 GHz -73.63 dBm |
Spectrum n%:l Spectrum n%:l
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 20dB SWT 50ms @ VBW 300 kHz  Mode Auto Sweep s At 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -70.77 dBm)| M1[1] -70.99 dBm)|
19.26820 GHz 20.29720 GHz|
ad ad
-10 o -10 o
-20 dem -20 dem
-30 By -30 By
D1 -36.300 dBnr D1 -36.300 dBnr
-40 o -40 o
-50 of -50 of
-60 dBy -60 dBy
M1 M1
-70 dem -70 dlogy
i A, o b
N BRSPS PSP SR IR MRS S L\.‘AWWMW b b b i AP A it i g
-80 dem -80 dem
Start 15.0 GHz 1001 pts Stop 20.0 GHz Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 19.2682 GHz -70.77 dBm | | M1 1 20.2972 GHz -70.99 dBm |
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Channel Middle
30MHz-1GHz

1GHz-5GHz

Japan

(=)

Spectrum n%:l Spectrum
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
o att 20dB  SWT 9.7 ms @ VBW 300 kiz  Mode Auto Swasp o Att 20dE  SWT 40 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -75.23 dBm| m2[1] ~76.02 dBr|
839.630 MHz| r 4.20280 GHz
od 0 M1[1] -16.59 dBm|
2.43660 GHz
-10 o -10 T
v
-20 dem 20k
30 By -30 df
D1 -36.590 dem g D1,536.090 dim
-40 o
-50 dBm
-50 o
-60 B 1
-60 dBy
= !
-70 o
70 dem T WJ ].\M w2
\ e —
— b s bl o \ 1 puch . o
Start 1.0 GHz. 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz | [~rarker
Marker Type | Ref | Trc | X-value | y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | | M1 1 2.4368 GHz ~16,53 dbm
| M1 1 839.63 MHz -75.23 dBm | M2 1 4.2028 GHz -76.02 dBm
L JL J [ LRI L JU J CRNRD W
Spectrum o pectrum o
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s att 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -74.11 dBm| M1[1] ~73.20 dBm|
6.95050 GHz 10.63690 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
D1 -36.590 dBnr D1 -36.590 dBnr
-40 o -40 o
.50 d -50 o
-60 dBy -60 dBy
-70 dam ot -70 dam WL
M;‘.MM " | s e " . WMW,,J’!W sprtmbos i bt ok koAt b ek g N T R
-80 diém -80 dim
Start 5.0 GHz 1001 pts Stop 10.0 GHz | | Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value |___Y-value | Function Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 6.9505 GHz -74.11 dBm | M1 1 10.6368 GHz -73.20 dBm |
Spectrum n%:l Spectrum n%:l
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s att 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] ~70.56 dBm| M1[1] -71.43 dBm|
19.29820 GHz 20.36710 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
D1 -36.590 dBnr D1 -36.590 dBnr
-40 o -40 o
.50 d -50 o
-60 dBy -60 dBy
[ ML
-70 dem 2 -70 dey
PR RN e W S S S e wﬂ‘{%ww% e P s ety i fiti s g ions]
-80 dim -80 dim
Start 15.0 GHz 1001 pts Stop 20.0 GHz | | Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 19.2082 GHz -70.56 dBm | | M1 1 20.3671 GHz -71.43 dBm |
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Channel High
30MHz-1GHz

1GHz-5GHz

Spectrum n%:l Spectrum n%:l
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|o Att 20 dB  SWT 9.7 ms @ VBW 300 khz  Mode suto Sweep |o Att 20dE  SWT 40 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -75.21 dBm| m2[1] ~75.65 dBm|
878.390 MHz| r 4.868210 GHz
o 0 M1[1] -17.30 dBm|
2.46050 GHz
i -10 df
10 of L
v
-20 dem 20k
30 -30 o
—— ~ D1 -37.300 den
0 o D1 -37,300 den -40
-50 dBm
-50 o
-60 B
-60 dBy
o -70 o W
-70 dem T Y
i et i f i " B (98 IV SR gl it L
B et
Start 1.0 GHz. 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz | [~rarker
Marker Type | Ref | Trc | X-value | y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | | M1 1 2.4805 GHz -17.30 dbm
| M1 1 878.33 MHz -75.21 dBm | M2 1 4.8821 GHz -75.65 dBm
L JU J CRNRD W L JU J [ CECEEEE e
Spectrum o pectrum o
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s att 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] ~74.03 dBm| M1[1] ~73.50 dBm|
6.93060 GHz 10.62190 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
0 o D1 -37,300 den 0 o D1 -37,300 den
.50 d -50 o
-60 dBy -60 dBy
-70 dem Mt -70 dem Pa1
b tinn bt s B o] ] o, . i T AR IRREEn WU
-80 dBm -80 dim
Start 5.0 GHz 1001 pts Stop 10.0 GHz | | Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value |___Y-value | Function Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 6.9306 GHz -74.03 dBm | M1 1 10.6213 GHz -73.50 dBm |
Spectrum n%:l Spectrum n%:l
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s att 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] ~70.97 dBm| M1[1] ~71.49 dBm|
19.39810 GHz 20.33720 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
0 o D1 -37,300 den 0 o D1 -37,300 den
-50 o -50 o
-60 dBy -60 dBy
M1 M1
-70 dem -70 dary
i A PNy UV B Dl T Y e g ol T (SRR RUBPNP SRR WAL NS SR R
-80 dim -80 dim
Start 15.0 GHz 1001 pts Stop 20.0 GHz | | Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 19.3281 GHz -70.97 dBm | | M1 1 20.3372 GHz -71.49 dBm |
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[I[EEE802.119]
Channel Low

ANT3

30MHz-1GHz

1GHz-5GHz

(=)

Spectrum nf Spectrum
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|& Att 20dE  SWT 9.7ms @ VBW 300 kHz  Mode Auto Swesp |& Att 20dE  SWT 40 ms @ VBW 300 kHz  Mode Auto Sweep
@ 12m View @ 1R View
m1[1] ~74.96 dBm| m2[1] ~75.76 dBm|
878.390 MHz| r 4.04700 GHz
0 dBm 0 M1[1] -20.15 dBm|
2.41260 GHz|
i 10 da
M1
-20 dem ~20°d3
30 dam 30 dem
s
4g-el3—D1 40,150 den TR0
-50 o
50 dey
-60 2 t
-60 B “
-70 dam e
. N ;
; i " i PR ) }FF (WARTTY ) SR o Pt bttt
[t i =
Start 1.0 GHz 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz | [~arker
Marker Type | Ref | Tre | X-value | y-value | Funetion | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | | M1 Et 2.4128 GHz -20.15 dbm
| M1 1 878,39 MHz -74.96 dBm | M2 1 4.047 GHz -75.76 dBm
L JL J CRNRD W L JL J [ CECEEEE e
Spectrum rn pectrum rn
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s At 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -73.14 dBm| M1[1] ~72.58 dBm|
6.89560 GHz 10.61190 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
+ D1 -40.150 dénr + D1 -40.150 dénr
50 df -50 o
-60 dBy -60 dBy
70 dem LB L
memwumw . [ it S duabit T R TR RS Tl LR
-80 dim -80 dim
Start 5.0 GHz 1001 pts Stop 10.0 GHz | | Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value |___Y-value | Function Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 6.8956 GHz -73.14 dBm | M1 1 10.6119 GHz -72.58 dBm |
Spectrum nf Spectrum nf
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s At 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -69.46 dBm| M1[1] -70.51 dBm|
19.27820 GHz 20.32220 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
+ D1 -40.150 dénr + D1 -40.150 dénr
-50 o -50 o
-60 dBy -60 dBy
i
-70 dem -0 dey
-
ISP PSP P R T PSSR S T R i So M T el o et ORI D, EWRPRE BRre e
-80 dim -80 dim
Start 15.0 GHz 1001 pts Stop 20.0 GHz | | Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value Function | Function Result || | _Type|Ref | Tre| X-value | Y-value Function | Function Result |
| M1 1 19.2782 GHz -69.46 dBm | | M1 1 20.3222 GHz -70.91 dBm |
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Japan

Channel Middle
30MHz-1GHz 1GHz-5GHz

Spectrum nf Spectrum nf
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
o att 20dB  SWT 9.7 ms @ VBW 300 kiz  Mode Auto Swasp o Att 20dE  SWT 40 ms @ VBW 300 kHz Mode Auto Sweep
(@17 View (@17 View
M1[1] -74.71 dBm| M1[1] -19.44 dBm|
764.040 MHz| 2.43260 GHz
o0d o0d
-10 of -10 of
M1
-20 dem -20 dem
-30 By -30 By
T TRT==01 -39.440 =01 -39 440
-50 o -50 o “
-60 dBy -60 dBy \
-70 dem T -70 dem
e —— IS At T T . : wagmwwww ottt
<80 dm < e ot
Start 30.0 MHz 1001 pts Stop 1.0 GHz | [ Start 1.0 GHz 1001 pts Stop 5.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 764.04 MHz -74.71 dBm | M1 1 2.4326 GHz -19.44 dBm
L JU J [ CECEEEE e L JU J [ CECEEEE e

5GHz-10GHz 10GHz-15GHz

Spectrum rn pectrum o
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e att 2008 SWT SO ms @ VBW 300 kM2 Mode Auto Sweep o att 208 SWT 50 ms @ VBW 300 kHz Mode Auto Sweep
(@17 View (@17 View
M1[1] ~72.88 dBm| M1[1] ~72.88 dBm)|
6.86560 GHz 11.86560 GHz
od od
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
T TRT==01 -39.440 =01 -39 440
.50 d -50 o
-60 dBy -60 dBy
-70 dem MWEM -70 dem MWEM
PR I i U N SRS RYUI LS S Y A e B i U N SRS RYUI LS S Y A
-80 dim -80 dim
Start 5.0 GHz 1001 pts Stop 10.0GHz | [ Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value |___Y-value | Function Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
I M1 1 6.8656 GHz -72.88 dBm | I M1 1 11.8656 GHz -72.88 dBm
L JU J [ LRI L JU J [ LRI

15GHz-20GHz 20GHz-25GHz

Spectrum nf Spectrum nf
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e att 2008 SWT SO ms @ VBW 300 kM2 Mode Auto Sweep o att 208 SWT 50 ms @ VBW 300 kHz Mode Auto Sweep
(@17 View (@17 View
M1[1] -69.95 dBm| M1[1] ~70.56 dBm|
19.26820 GHz 20.37210 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
T TRT==01 -39.440 =01 -39 440
-50 o -50 o
-60 dBy -60 dBy
M1 M1
70 dem S e s I e
U ST RSCTERRY R RRRTE WP REPVISHEL T ST B i, | B ) e o IV SRS ST RS SRV PSS
-80 dim -80 dim
Start 15.0 GHz 1001 pts Stop 20.0 GHz | | Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 19.2682 GHz -69.95 dBm | M1 1 20.3721 GHz -70.56 dBm
L JU J CRNRD W L JU J [ CECEEEE e
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Document Number: JPD-TR-20230-0

Japan

Channel High

30MHz-1GHz 1GHz-5GHz

Spectrum nf Spectrum nf
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dém @ RBW 100 kHz
|o Att 20 dB  SWT 9.7 ms @ VBW 300 khz  Mode suto Sweep |o Att 20dE  SWT 40 ms @ VBW 300 kHz Mode Auto Sweep
@17 View (@17 View
M1[1] -74.46 dBm m2[1] -75.08 dBm
8B1.290 MHz r 4.64640 GHz,
o 0 M1[1] -19.42 dBm|
2.46050 GHz
210 df -10 o
1
4 h
-20 dem =0
30 dB -30 o
N =trRm=—D1 -39.420
-50 dBm
-50 d
-60 B
60 [
-70 o
-70 dam [iit3 f LN " Toost
e bty i L Lyl b sl " b i hansn e e
” 4 st b st s b S ot
Start 1.0 GHz. 1001 pts Stop 5.0 GHz
Start 20.0 MHz 1001 pts Stop 1.0 GHz | [marker
Marker Type | Ref | Trc | X-value | y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | | M1 1 2.4805 GHz -18,42 dbm
| M1 1 881.29 MHz -74.46 dBm | M2 1 4.6464 GHz -75.08 dBm
Spectrum rn pectrum rn
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|o Att 20 dB  SWT S0 ms @ VBW 300 kHz  Mode Auto Swesp & Att 20dE  SWT S0 ms @ VBW 300 kHz Mode Auto Sweep
@17 View @17 View
M1[1] -73.23 dBm M1[1] -72.50 dBm
6.95050 GHz, 10.62650 GHz,
od od
-10 o -10 o
-20 dam -20 dam
-30 By -30 By
—roRT==01 -35.420 —rrEm==iD1 -39.420
50 d -50 d
-60 dBy -60 dBy
70 dem M 70 dem—-141
NI T (OO EYRIRPARINY PPN PP Lo SR FORRPRI SUPU PRSI AP ettt oA A T ey
-80 dem -80 dem
Start 5.0 GHz 1001 pts Stop 10.0 GHz Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value |___Y-value | Function Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 6.9505 GHz -73.23 dBm | M1 1 10.6268 GHz ~72.50 dBm |
Spectrum nf Spectrum nf
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
s att 20 dB  SWT 50 ms @ VBW 300 kHz  Mode Auto Sweep s att 20d8  SWT soms @ VBW 300kH: Mode Auto Sweep
@17 View @17 View
M1[1] -69.90 dBm M1[1] -70.56 dBm
19.32320 GHz, 20.35210 GHz
od od
-10 o -10 o
-20 dam -20 dam
-30 By -30 By

M1 -39.420

M1 -39.420

.50 d -50 o
-60 dBy -60 dBy
M1
70 d2m -70 darlF
T RN pEEC e R ST AU NS R
-80 dim -80 dim
Start 15.0 GHz 1001 pts Stop 20.0 GHz | [ Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
I M1 1 19.3232 GHz -69.90 dBm | I M1 1 20.3521 GHz -70.56 dBm |
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WD we
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Document Number: JPD-TR-20230-0

[I[EEE802.119]
Channel Low
30MHz-1GHz

ANTS

1GHz-5GH

z

Spectrum n%:l Spectrum n%:l
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|& Att 20dE  SWT 9.7ms @ VBW 300 kHz  Mode Auto Swesp |& Att 20dE  SWT 40 ms @ VBW 300 kHz  Mode Auto Sweep
@ 12m View @ 1R View
m1[1] -76.23 dBm| m2[1] ~75.42 dBm|
815.400 MHZ, y 4.85410 GHz|
0 dBm 0 M1[1] -19.84 dBm|
2.41260 GHz|
i 10 da
ML
-20 dem ~20°d3
30 dam 30 dem
4ok D1 39,940 d
=Hreierm—D1 -39.840 dBnr B
-50 o
50 dey
-60 dBrr 1
-60 B Jl
-70 dem
5]
70 d
7 {L\\w s L
R R TIn L o8 bt bbb o] [l
Start 1.0 GHz 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz | [narker
Marker Type | Ref | Tre | X-value | y-value | Funection | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | | M1 Et 2.4128 GHz -19.34 dbm
| M1 1 815.4 MHz -76.23 dBm | M2 1 4.8541 GHz -75.42 dBm
Spectrum o pectrum o
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 20dB SWT 50ms @ VBW 300 kHz  Mode Auto Sweep s At 20dB  SWT 50ms ® VBW 300kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -73.92 dBm)| M1[1] -73.16 dBm|
6.99550 GHz| 10.62190 GHz
ad ad
-10 o -10 o
-20 dem -20 dem
-30 By -30 By
=foifirm D1 -39.840 =foifirm D1 -39.840
-50 of -50 of
-60 dBy -60 dBy
-70 dem 3 -70 dam—-41
et M,‘MMWMM - Mm L romy " AP L gt o
-80 dem -80 dem
Start 5.0 GHz 1001 pts Stop 10.0 GHz Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value Function Function Result || | _Type|Ref | Tre| X-value | Y-value Function | Function Result |
| M1 1 6.9955 GHz -73.92 dBm | M1 1 10.6213 GHz -73.16 dBm |
L JL J CRNRD W L JL J [ CECEEEE e
Spectrum n%:l Spectrum n%:l
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|o Att 20 dB  SWT S0 ms @ VBW 300 kHz  Mode Auto Swesp & Att 20dE  SWT S0 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -70.33 dBm)| M1[1] -71.75 dBm)|
19.25820 GHz 20.34720 GHz|
ad ad
-10 o -10 o
-20 dem -20 dem
-30 By -30 By
=foifirm D1 -39.840 =foifirm D1 -39.840
50 df -50 of
-60 dBy -60 dBy
e it
o’ iy | IS WS "““*'*"'m\ T I L T B s
-80 dem -80 dem
Start 15.0 GHz 1001 pts Stop 20.0 GHz Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 19.2682 GHz -70.33 dBm | | M1 1 20.3472 GHz -71.75 dBm |
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Document Number: JPD-TR-20230-0

Channel Middle

30MHz-1GHz

1GHz-5GHz

Japan

Spectrum n%:l Spectrum n%:l
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
o att 20dB  SWT 9.7 ms @ VBW 300 kiz  Mode Auto Swasp o Att 20dE  SWT 40 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -75.35 dBm| m2[1] ~75.67 dBm|
955,910 MHz, y 4.92610 GHz|
od 0 M1[1] -20.79 dBm|
2.43660 GHz
210 df -10 o
M1
-20 dem 20k
30 dy -30 o
A40.clay
D1 -40.790
=01 40,790 dBnT
-50 dBm
-50 of ‘
-60 B
60 l
-70 o =
70 dem \ B
g L. Amnd o T
A [ T TR T AT Aol sk Sl " ‘.wam 80
Start 1.0 GHz. 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz | [Marker
Marker Type | Ref | Trc | X-value | y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value Function | Function Result | | M1 1 2.4368 GHz 20,73 dbm
| M1 1 955,91 MHz -75.35 dBm | M2 1 4.9261 GHz -75.67 dBm
L JL J [ CECEEEE e L JL J CRNRD W
Spectrum o pectrum o
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
s att 20dB SWT 50ms @ VBW 300 kHz  Mode Auto Sweep s At 20dB  SWT 50ms ® VBW 300kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -73.93 dBm| M1[1] -73.36 dBm|
6.86060 GHz| 10.62690 GHz
ad ad
-10 o -10 o
-20 dem -20 dem
-30 By -30 By
=01 40,790 dBnT =01 40,790 dBnT
50 df -50 of
-60 dBy -60 dBy
-70 dam 3 -70 dam—-41
[ e o, = S ey o] LA S PV FUPURIN AOTESS S U
-80 dem -80 dem
Start 5.0 GHz 1001 pts Stop 10.0 GHz Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value |___Y-value | Function Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 6.8606 GHz -73.93 dBm | M1 1 10.6268 GHz -73.36 dBm |
L JL J CRNRD W L JL J [ CECEEEE e
Spectrum n%:l Spectrum n%:l
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|o Att 20 dB  SWT S0 ms @ VBW 300 kHz  Mode Auto Swesp & Att 20dE  SWT S0 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -70.51 dBm)| M1[1] -71.32 dBm)|
18.92860 GHz 20.34220 GHz|
ad ad
-10 o -10 o
-20 dem -20 dem
-30 By -30 By
=01 40,790 dBnT =01 40,790 dBnT
-50 of -50 of
-60 dBy -60 dBy
M1 M1
-70 dem T -70 dr
FVSVARS SRPSTSR RS TRV TSTY BT USSP MGt S TRPN [ s R A A — ) T —
-80 dem -80 dem
Start 15.0 GHz 1001 pts Stop 20.0 GHz Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 18.9286 GHz -70.51 dBm | | M1 1 20.3422 GHz -71.32 dBm |
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Document Number: JPD-TR-20230-0

Channel High
30MHz-1GHz

1GHz-5GHz

Spectrum n%:l Spectrum n%:l
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
o att 20dB  SWT 9.7 ms @ VBW 300 kiz  Mode Auto Swasp o Att 20dE  SWT 40 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] ~75.11 dBm| m2[1] ~76.06 dBr|
964.630 MHz| r 4.69080 GHz
o 0 M1[1] -19.87 dBm|
2.46450 GHz
210 df -10 o
M1
-20 dem 20k
30 -30 o
=foifirm D1 -39.870 DinedRieny
-50 dBm
-50 o
-60 B
60 l
o -70 o e
-70 dem T Y
- i
- TR LR RN PUN W R Ry L 0.cf
Start 1.0 GHz. 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz | [~rarker
Marker Type | Ref | Trc | X-value | y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Funetion | Function Result | | M1 1 2.4845 GHz -18.57 dbm
| M1 1 064,63 MHz -75.11 dBm | M2 1 4.6003 GHz -76.06 dBm
L JL J [ LRI L JL J CRNRD W
Spectrum o pectrum o
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s att 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] ~73.96 dBm| M1[1] -73.51 dBm|
6.85060 GHz 10.61190 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
=foifirm D1 -39.870 =foifirm D1 -39.870
.50 d -50 o
-60 dBy -60 dBy
-70 dem 3 -70 dem—{-
ST G T Tt L S T Feve— T ""x"hmh b et et o S i
-80 dBm -80 dim
Start 5.0 GHz 1001 pts Stop 10.0 GHz | | Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value |___Y-value | Function Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 6.8506 GHz -73.96 dBm | M1 1 10.6119 GHz -73.51 dBm |
Spectrum n%:l Spectrum n%:l
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|o Att 20 dB  SWT S0 ms @ VBW 300 kHz  Mode Auto Swesp & Att 20dE  SWT S0 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] ~70.60 dBm| M1[1] ~71.68 dBm|
19.38810 GHz 20.29220 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
=foifirm D1 -39.870 =foifirm D1 -39.870
-50 o -50 o
-60 dBy -60 dBy
T bz 20 43
-70 dem - . 70 dlgt
oo s st e ot ettt i, it crgen N o %wwww . e UG SO NS SO S
-80 dim -80 dim
Start 15.0 GHz 1001 pts Stop 20.0 GHz | | Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 19.3881 GHz -70.60 dBm | | M1 1 20.2922 GHz -71.68 dBm |
L JU J [ CECEEEE e L JU J CRNRD W
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Document Number: JPD-TR-20230-0

[I[EEE802.11n (HT20)]
Channel Low
30MHz-1GHz

ANT3

1GHz-5GHz

Japan

Spectrum nf Spectrum nf
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
|& Att 20dE  SWT 9.7ms @ VBW 300 kHz  Mode Auto Swesp |& Att 20dE  SWT 40 ms @ VBW 300 kHz  Mode Auto Sweep
@ 12m View @ 1R View
M1[1] ~75.04 dBm| m2[1] ~75.47 dBm|
962.690 MHz| r 4.06690 GHz
0 dBm 0 M1[1] -18.71 dBm|
2.40860 GHz|
i 10 da
b
-20 dem ~20°d3
<o -30 dem
|atrdsm—01 -38.710 den I ERR—D1 -38.710 dBr
-50 o
50 dey
-60 dBrr |
-60 B “
-70 dam
o T;
5 m M X
. b
A AN A MY Nidgionias i ) ARG NI A ————
ligs'
Start 1.0 GHz 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz | [~arker
Marker Type | Ref | Tre | X-value | Y-value Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | | M1 Et 2.4088 GHz -18.71 dbm
| M1 1 062,63 MHz -75.04 dBm | M2 1 4.0668 GHz -75.47 dBm
L JU J CRNRD W L JU J CRNRD W
Spectrum rn pectrum rn
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s att 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -73.17 dBm| M1[1] -72.61 dBm|
6.96050 GHz 14.56290 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
lragr—=0 -38.710 di lragr—=0 -38.710 di
.50 d -50 o
-60 dBy -60 dBy
70 dem Wu.:! 70 dem ‘i
PR R RRRTIITE s el R LY PUTORSPE FS PSR PP SRV SRR B TR} UV TRURIE VIRUWIO ISP PR VY IRt S et SRR L
-80 dim -80 dim
Start 5.0 GHz 1001 pts Stop 10.0 GHz | | Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value |___Y-value | Function Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 6.9605 GHz -73.17 dBm | M1 1 14.5629 GHz -72.61 dBm |
L JL J [ LRI L JU J [ CECEEEE e
Spectrum nf Spectrum nf
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s att 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -69.27 dBm| M1[1] ~70.76 dBm|
19.27320 GHz 20.32220 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
lragr—=0 -38.710 di lragr—=0 -38.710 di
.50 d -50 o
-60 dBy -60 dBy
Al ML
-70 dgm 70, e
prvei =
NP e T SR, T e g e, | IR BTSN SR—— Ay At O g
-80 dim -80 dim
Start 15.0 GHz 1001 pts Stop 20.0 GHz | | Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 19.2732 GHz -69.27 dBm | | M1 1 20.3222 GHz -70.76 dBm |
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Document Number: JPD-TR-20230-0

Channel Middle
30MHz-1GHz

1GHz-5GHz

Japan

Spectrum nf Spectrum nf
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
o att 20dB  SWT 9.7 ms @ VBW 300 kiz  Mode Auto Swasp o Att 20dE  SWT 40 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -75.37 dBm| m2[1] ~75.73 dBr|
916.180 MHz| r 4.09890 GHz
o 0 M1[1] -19.20 dBm|
2.43660 GHz
210 df -10 o
M1
i v
-20 dem =0
30 -30 o
—TEET==01 -39.200 =ooem—=01 -39.200
-50 dBm
-50 o l
-60 B
60 \
-70 o
" w2
-70 dem T ] ¥ .
S N A VRO R s oy Mt frine Rl
Start 1.0 GHz. 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz | [~rarker
Marker Type | Ref | Trc | X-value | y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value Function | Function Result | | M1 1 2.4368 GHz -18.20 dbm
| M1 1 916.18 MHz -75.37 dBm | M2 1 4.0283 GHz -75.73 dBm
L JL J [ CECEEEE e L JL J CRNRD W
Spectrum 3 rn pectrum rn
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s At 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m Max (@ 17m View
M1[1] ~77.60 dBm| M1[1] ~72.00 dBm|
5.00000 GHz 10.60190 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
rEEm==01 -39.200 rEEm==01 -39.200
.50 d -50 o
-60 dBy -60 dBy
di di 1
-70 dem -70 dem M
ﬂ TRITaT T " MWWW | IR T VTNET IR YER TS SOTER SRt p TR st W e
50 dBm ; L -80 dim
Start 5.0 GHz 1001 pts Stop 10.0 GHz | | Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value |___Y-value | Function Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 5.0 GHz -77.60 dBm | M1 1 10.6013 GHz -72.00 dBm |
L JL J [ CECEEEE e L JL J [ LRI
Spectrum nf Spectrum nf
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e At 2008 SWT 50ms ® ¥BW 300 kHz  Mode Auto Sweep s At 2008 SWT 50ms  ¥BW 300 kHz  Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -69.83 dBm| M1[1] ~70.01 dBm|
19.24830 GHz 20.35710 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
rEEm==01 -39.200 rEEm==01 -39.200
-50 o -50 o
-60 dBy -60 dBy
1 M1
-70 dm PR i T il AT
ST o A vssie PSR ARSRERTRAT SRS S TRRATIE N SR SR LS USRI RSN e et SRR SR D SO0 NPT S VO -
-80 dim -80 dim
Start 15.0 GHz 1001 pts Stop 20.0 GHz | | Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
| M1 1 19.2483 GHz -69.83 dBm | | M1 1 20.3571 GHz -70.01 dBm |
L U J WD we L U J WD we
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Document Number: JPD-TR-20230-0

Japan

Channel High
30MHz-1GHz 1GHz-5GHz

Spectrum nf Spectrum nf
Ref Level 10.00 dém @ RBW 100 kiHz Ref Level 10.00 dém @ RBW 100 kHz
o att 20dB  SWT 9.7 ms @ VBW 300 kiz  Mode Auto Swasp o Att 20dE  SWT 40 ms @ VBW 300 kHz Mode Auto Sweep
(@ 17m View (@ 17m View
M1[1] -75.47 dBm| m2[1] ~75.73 dBm|
879.360 MHz, r 4.18680 GHz|
o 0 M1[1] -18.88 dBm|
2.43260 GHz|
210 df -10 o
1
-20 dem 20k
30 -30 o
T aEm—i01 -38.880 AU eEm—01 -38.880
-50 dem
-50 of ‘
-60 df
50 dB \
70 ok T
® i3
-70 dam T Lﬂ
r P— ; " ' bttt h % [RRERE B WY L v
Start 1.0 GHz 1001 pts Stop 5.0 GHz
Start 30.0 MHz 1001 pts Stop 1.0 GHz | [Marker
Marker Type | Ref | Trc | X-value | y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | Function | Function Result | | M1 1 2.4326 GHz 18,38 dbm
[ w1 1 575,35 MHz -75.47 dBm | | Mz 1 4.1868 GHz -75.73 dim |
L JL J [ CECEEEE e L JL J CRNRD W

5GHz-10GHz 10GHz-15GHz

Spectrum rn pectrum rn
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e att 2008 SWT SO ms @ VBW 300 kM2 Mode Auto Sweep o att 208 SWT 50 ms @ VBW 300 kHz Mode Auto Sweep
(@17 View (@17 View
M1[1] ~73.43 dBm| M1[1] ~72.16 dBm|
6.87060 GHz 10.60690 GHz
od od
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
T EER—01 -38.880 —rERR==0L -38.880
50 d 50 d
-60 dBy -60 dBy
-70 dem #a1 -70 dém j(l
% (S ST I S — [ - P O OSSN S B OO =V
-80 dim -80 dim
Start 5.0 GHz 1001 pts Stop 10.0GHz | [ Start 10.0 GHz 1001 pts Stop 15.0 GHz
Marker Marker
Type | Ref | Trc | X-value |___Y-value | Function Function Result || | _Type|Ref | Tre| X-value | Y-value | Function | Function Result |
I M1 1 6.8706 GHz -73.43 dBm | I M1 1 10.6068 GHz -72.16 dBm
L JU J CRNRD W L JU J [ CECEEEE e

15GHz-20GHz 20GHz-25GHz

Spectrum nf Spectrum nf
Ref Level 10.00 dBm @ RBW 100 kHz Ref Level 10.00 dBm @ RBW 100 kHz
e att 2008 SWT SO ms @ VBW 300 kM2 Mode Auto Sweep o att 208 SWT 50 ms @ VBW 300 kHz Mode Auto Sweep
(@17 View (@17 View
M1[1] -69.20 dBm| M1[1] -70.41 dBm|
19.38810 GHz 20.32220 GHz
o0d o0d
-10 of -10 of
-20 dem -20 dem
-30 By -30 By
T EER—01 -38.880 T EER—01 -38.880
-50 o -50 o
-60 dBy -60 dBy
’V;l M1
-70 dém =79 def¥;
er At e M b kil RUPTPSA RE S S AT
-80 dim -80 dim
Start 15.0 GHz 1001 pts Stop 20.0 GHz | | Start 20.0 GHz 1001 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Trc | X-value | Y-value Function | Function Result || | _Type|Ref | Tre| X-value | Y-value Function | Function Result |
| M1 1 19.3881 GHz -69.20 dBm | M1 1 20.3222 GHz -70.41 dBm
L JU J CRNRD W L JU J CRNRD W
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